. gags 8898 88ig | PARIS AFIER 2/B/01 | ports |[jst
Oseries gz gsois st | SSEReibicll’ | rooomo. sev
TRIM CBARSIS 688.1-1 B
) B873 8874 8875
Parts List gsg? 8877 8878 -
681 8eaz 8ea8 CRASSIS ASSENBLY
LESS COWER
LHRE
B8RO0 | ALL FUNCTIONS|pips [ 68-4261
ITEM| ASSY NO. PART NO. DESCR | PTION QTY
1 ———— | CHASSIS 1
2 98-0018 !OUTSIDE HUB 2
3 68-1366 [LIFT LEVER (LH) i
3 68-4413 | LATCH BOLT 1
5 98-0028 [SPRING, LATCHROLT 1
6 68-4261 68-1367 [LIFT LEVER (RH) 1
7 BB—1137 |[LIFT ARM 1
g 980011 [PIVOT PIN (LIFT LEVER) 2
9 01-4512 |SPIROL PIN 2
10 01-0005 |RETAINING RING 2
11 01-0008 |GROOVE PN 1
12 68-0408 | COVER = 1
13 97-0052 |COVER SCREW (8-32 x 5/18)+ 4
68-2143 | SCREW PACK 1
649 STRIKE PACK 1
* SPECIFY FINISH
| )
3] |-
]




O " Parts List
S e r 1 e S Pags No  Rev
. BB816 88 4 D
Parts List
CHASS1S ASSEMALY 1/2/72004
LESS COVER
B o
8800 | 16 FUNCTION | b Eg_%gg%
ITEM | PART NO. DESCRIPTICN ary] [ 27eM [ pART NO. DESCRIPTION QTY
01-0008 | GROOVE PIN 1
CHASSIS ASSY ! 58-0271 |PIVOT PIN xxs LeveR ]

68-42368 |KNCB LEVER ASSY uws
65-4235 |KNOR LEVER ASSY RHRB

87-0030 | SPRING KnNoB RETURN

68-0237 [ILATCHECLT LEVER LS e 6B-4454 | [ ATCHBOLT ASSY

GB-D238 |LATCHBOLT LEVER RERB +¢ O5—0C0ZE | SPRING LATCHECLT

1
3
5 68-0273 [BUSHING XMeS LEVER
7
4

97-0040 |BUSHING taTaisorT 68-0567 |KNOB HUB COVER

il 01-3384 | SCREW #5-32 x B/[8 57-0043 |KNOB HUB RETAINER

01-0013 | SCREW LATCHBOLY PIVOT

it e e = L R L

T3_| 970042 |KNOB HUB

15 01-0005 |RETAINING RING 95-D011 |PIVOT PIN LATGHROLT LEVER

17 01-4512 |PIVOT PIN LIFT AR 20 | 01-1095 |SET SCREW ga-52 x 174 QR POINT

13 98-0020 | INSIDE CYLIMDER RETAINER 22 58-1137 |LIFT ARM

L I e e e ]

21 98-0018& JoUTSIDE _CYL INDER HUB

™ 68=0408 | COVER LHRE »
23 GB=0021 | Oyl INDER BLOCKING RING +

68-0400 | COVER RHRE #

26 — CYLINDER & g
— 645 STRIKE #* i

25 97-0052 | SCREW #6-32 X 5/16 &
— BB-2143 | SCREW PACK

Y (WY [N Y Y Y Y Y N N [

# SPECIFY FINISH
#+ ORDER OPPOSITE HaND FROM DOOR

@ SPECIFY KEYING REQUIREMENTS
BY #44 CYLINDER




Parts List

Page Ne. REV.
88.5 C

1/2,2004

Oseries sans
Parts List
CHASSIS ASSEMBLY
LESS COVER
BROD |28 FUNCTION 'ﬁﬁg ggug}gg
1 A — CHASS 1S 1
2 658-0271 PIVOT PIN THMB LEVER
3 68-0273 BUSHING THuMB LEVER
4 683-0260 THUMB PIECE LEVER LtrB 1
68—2106 68—[)%#_3‘1 THUMEB PIECE LEVER RHRB
o LHRE €8-4454 LATCHBOLT ASS3Y 1
& 68-2107 98-0028 SPRING LATCHBOLT 1
7 B 01-0008 GROOVE PIN 1
8 01-0613 SCREW LAYCHBOLT PIVQT 1
8 01-4512 PIVOT PIN LIFT ARM 1
10 68-1137 LIFT ARM 1
11 87-0040 BUSH ING LATCHBOLT 1
12 B88-0406 COVER = 1
13 a7-0052 SCREW #B-32 X 5/16 # 4
_ 68-2143 SCREW PACK 1
— 643 STRIKE PACK 1

# SPECIFY FINISH




O series
Parts List

BB63

CHASSIS ASSEMBLY
LESS COVER

Parts List
Faoge No. REV.
88.6 C

1/2/2004

8B00 |53 FUNCTION | oo | 88~210%

1 CHASSIS ASSY 1
2 68-0271 PIVOT P|N THUMB LEVER 1
3 BR-0273 BUSH ING THWB LEVER 1
i 68-0260 |THUMB PIECE LEVER w8 |
68-0261 THUMB P|ECE LEVER RHRB
5 88-2109 97-0040  |BUSHING LATCHBOLT !
8 LHRB 98-0028 SPRING LATCHROLT 1
7 68-2110 68-4454  |LATCHBOLT ASSY 3
8 01-0008 |GROOVE PIN 1
9 01-0005 |RETAINING RING 1
10 01-0013 SCREW LATCHEOLT PivDT i
11 ot-4512 PIVOT PIN LIFT arM 1
12 88-0018 |OUTSIDE CYLINDER HUB 1
13 88-1137 |LIFT ARM 1
14 683-0406 |COVER * 1
i5 87-0052 SCREW = ¥8-32 x 5/16 4
— 68-2143 |SCREW PACK 1
— 649 STRIKE PACK 1

# SPECIFY FINI|SH




Parts List

Page No  REV.
O seriles _— s No e
Parts List S
CHASSIS ASSY
LESS COVER
t HRB 6B-2216
8800 66 FUNCTION RHRB ER-2917
ITEM | PART NO. DESCRIPTION aTY| | TTEM | PART MO. DESCRIPTION aTY
68-0260 | THUMB PIECE LEVER (LH)Y
! —— | EHASSIS ASSRRRLY ! 2 EB-D2&1 | THNB PIECE LEVER (RA) | '
3 68-0271 |PIVOT PIN 1 & BB-0274 | BUSHING 1
5 O5-0018 | OUNSIDE CYLINDER HUB i 3 6B-445% [LATGH BOLT 1
7 57-0040 | BUSHING, LATCH BOLT 1 B 57-0D28 | SPRING, LATCH BOLT 1
E] 01-338% | SCREW §8-32 X 5/1@ 2 10 | 01-1095 | SET SCREW {
11 58-9020 | INGIDE CYLINDER SUPPORT | 1 12 | 6B-1137 |LIFT ARM {
{3 | 98-0011 |PIVOT PIN (LIFT LEVER) 1 14| D1-4512 | PIVOT PIN (LIFT AmM) {
5| 61-6013 | LAICH BOLT SCREW 1 16 | 01-0005 | RETAINING RING 1
i7 | 01-0D0B | GROGVE PIN ] 18_| 96-0021 | BLOCKING RING # 1
|5 | 680237 |LIFT LEVER in #* i oo | 6B-U408 COVER_+ Y
68-0238 |LIFT LEVER RH *4 68-0409 | COVER * _
21 INSIDE CYLINDER ¢ { 22 97-0052 |COVER SCREW [s-32 X 5/18) + | 4
— | 68-2143 | SCREW PACK 1 — 549 STRIKE * 1

+ SPECIFY FINI[SH
#+ ORDER OPPOSITE HAND FROM CHASSIS
$ SPECIFY #44 CYLINDER BY KEYING REQUIREMENTS




Parts List
Page No. REY.
as8.1p-1 A

1/,2/2001

12-/HC-)8804 ([2-/HC-)BBAS
O series [HEme bet| o
-7HC- /- AND ELECTRICAL
SEMTES e iseit | kit caassis
. |e-fHC- 18874 (I12-/HC-)BE&T5
Parts List Hione s iene
[3-7HC-18887 (12-/HC-38R8 CHASSIS ASSEMBLY
LESS COVER
12-86868 LHRB
ALL FUNCTIONS| pupp | ©6B8-4263
HC-8888 | ALL FUNCTIONS 'ﬁﬂ&g 68-4262
f2-H0-8088 [ ALL FUNCTIONS| ho | 68-4263
ITEM| ASSY NO. | PART NO. DESCR I PT|ON QTY
B8-4263 | CHASS|S (12-/12-HC-) ;
68-4262 | CHASSIS (HC-)
2 68-0D406 | COVER # 1
3 97-0052 | COVER SCREW (8-32 x 5/16)% 4
68-2165 |STD 12— SCREW PACK
68-3922 | STD HC- SCREW PACK 1
68-3920 | 12-HC— SCREW PACK
549 STRIKE PACK 1

SPECIFY FINISH




O ‘ Parts List
SET |1 e85 Page No  Rev
12-88186 88.13 A
5 ]
aris List 30568
CHASSIS ASSEMBLY
LESS COVER
12-8800 | 16 Function | KRB 88-2423
1 TEM] ASSY ND. PART NO. DESCRIPTION Q7Y
] 68-2425 | CHASS|S ASSEMBLY LhrE i
68—2426 | CHASS|S ASSEMBLY RrHeB
2 98-0021 | CYLINDER BLOCKING RING = | 1
= 88-0408 | COVER LHRB # 1
88-0402 | COVER RHRE *
A 97-0052 | SCREW ge-32 X 5/16 * 4
5 — CYLINDER * % 1
- B8-2185 SCREW PACK 1
- 548 STRIKE PACK 1

+ SPECIFY FINISH

@ SPECIFY KEYING
RECGU IREMENTS
BY #44 CYLINDER




AlL- & GL- PREFIXES

PARTS AFTER 2/5/01

() series s> 885 8248 |o- 1vmmo
88|32 8 -
Sante Liot an4a 33;4 o4 oL I DUCED ON 2/5/01
i s 8875 & 8877
Qris I 8878 BBB| 8B&g2
CHASSIS ASSEMBLY
LESS COVER
ALl FUNCTIONS EXCEPT| LHRB
AL-BBOD "7z 73 ‘sl A 82 | RHRB
LHRB E8-4410
GL-8800 |ALL FUNCTIONS | pHRB
ITEM | ASSY NO. | PART NO. DESCRIPTION QTY
1 CHASSIS ASSY 1
2 og-0n11 | PIVOT PIN (LIFT LEVER} 2
3 STD 68-3366 |LIFT LEVER (LH) 1
4 |68-4410 { 66-1367 |LIFT LEVER {RH) 1
5 GB-0018 | GUTSIDE CYLINDER HUB 2
& B1-0005 | RETAINING RING 2
7 6A-1014 |COVER ¢ 1
5] 57-0052 | COVER SCREW {8-32 X 5718} * | &
— E8-2143 | 51D SCREW PACK 1
— B49 STD STRIKE ]

*

SPECIFY FINISH

Parts List

Page Mo. REV.
Be.l7-1 B

1/2/2004




O serieg AL AW 6L- PREFIXES

Parts List

8816

PARTS AFTER 2/5/01
1261~ INTRODUCED 2/5/01

LESS COVER

CHASSIS ASSEMBLY

AL-B60D
|ﬂ.—asnn

LHRB &6B8-4075

16 FUNCTION RHRD 68-4076

Parts List

Page No. REV.
88.17-2 B

17272004

ITEM| ASSY NO. PART NO. DESCRIPTION QTy
1 CHASSI1S 1
5 68-0237 |LATCHBOLT LEVER (LHRB) =*% 4

68-0238 |LATCHBOLT LEVER {RHRB) ++

3 88-0011 |LATCHBOLT LEVER PIVOT PIN 1
4 LHRB 98-0018 |OUTSIDE CYLINDER HUB 1
5 | 68-4075 01-0005 |RETAINING RING 1

[ 6 | RHRB 98-D020 | INSIDE CYLINDER SUPPORT 1
7 6B8-4076 01-1095 | CYLINDER SET SCREW 1
8 01-1148 |MACHINE SCREW (8~32 X 5/16) 2
9 97-0042 |KNOB HUB 1
10 97-0043 |KNOB HUB RETAINER 1
11 68-0367 |KNOB HUB COVER 1

| 12 01-3384 |MACHINE SCREW (8-32 x 3.8) 7
13 98-0021 |CYLINDER BLOCKING RING # 1
14 CYLINDER ¢ = 1
15 B8-1015 | COVER (LHRB) + 1

68-1016 |COVER (RHRB) #
16 97-0052 | COVER SCREW (B-32 x 5/18)+ 4
68-2143 |SCREW PACK 1
649 STRIKE PACK 1

E

* %

@ SPECIFY #44 CYLINDER BY KEYING REQUIREMENTS.

SPECIFY FIiNISH
ORDER OPPOSITE HAND FROM DCOR




(Jseries - apa- e

PARTS AFTER 2/5/01

Parts List

Pags No. REV.
88.17-3 B

1/2,2004

12-GL~ INTRODUCED 2/5/01
Parts List (I2-)8528
CHASSIS ASSEMBLY
LESS COVER
AL-8800 LHRB 68-40B0
sL-goos | 28 FUNCTION | ppp | B8-4081
12-AL-8800 LHRE 68-4082
(2-gL-g800 | 28 FUNCTION | pipp |  £8-4083
ITEM] ASSY NO, PART NO. DESCRIFTION oTY
BB~4080 |CHASSIS STD LHRB
3 B68~-4081 CHASSIS STD RHEEB 1
B8-4032 CHASSIS 12- LHRB
6234083 CHASSIS 12— RHRB
2 68-1014 COVER = 1
3 §7-0052 | COVER SCREW (B-32 x 5/16)% 4
. 68-2143 SCREW PACK STD 1
6B—2165 SCREW PACK 12~
— 649 STRIKE PACK 1

* SPECIFY FINISH




PARTS AFTER 2/5/01 Parts List
O Ser|es AL- AND GL- PREFIXES 12-GL~ INTRODUCED 2/5/01| Page No. REV.
. 88.17-4 B
Parts List s
1/2/2004
CHASSTS ASSEMBLY
LESS COVER
AL-BB00 LHRB | BB-%097
gL-8800 |63 FUNCTION |pupp| 68-4098
ITEM| ASSY NO. PART NO. DESCRIPTION QTY
1 LH CHASSIS 1
2 63',{]*_{“9"" 98-0018 |OUTSIDE CYL INDER HUB ]
3 68-4098 01-0005 |RETAINING RING 1
) 68-1014 | COVER * 1
5 97-0052 | COVER SCREW (6-32 x 5/18)+ )
68-2143 | SCREW PACK 1
649 STRIKE PACK 1
+ SPECIFY FINISH
D
o

]




AL- AND GL- PREFIXES

PARTS AFTER 2/5/01

Parts List

Page No. REV.
B8.17-5 B

1/2/,2004

E]ser|e5 - 12-GL~ INTRODUCED 2/5/01
Parts List
CHASSTS ASSEMBLY
LESS COVER
8 e rovorion [T 312
ITEM{ ASSY NO. | PART NO. DESCR | PTION aTY
1 CHASS1S ASSEMBLY 1
5 68-0237 | LATCHBOLT LEVER (LH) #»* ,
68-0238 |LATCHBOLT LEVER (RH) %+
3 | catshs 98-0011 |LATCHBOLT LEVER PIVOT PIN | 1
z 980018 | OUTSIDE CYLINDER HUB 7
5 RHRB D1-0005 |RETAINING RING 1
5 | B8-4103 98-0020 | INSIDE CYLINDER RETAINER 1
7 B8-1085 | CYLINDER SET SCREW 1
8 D1-1146 | MACHINE SCREW (6-32 X 5/18) 2
) 880021 | CYLINDER BLOCKING RING # 1
10 CYLINDER & + 1
- 68-1015 | COVER (LHRB) * 1
681016 | COVER (LHRB) +
12 97-0052 |[COVER SCREW (B-32 X 5,18} 4
68-2143 | SCREW PACK 1
649 STRIKE PACK 7

* SPECIFY FINISH
** ORDER OPPOSITE HAND FROM DOOR
@ SPECIFY #44 CYLINDER BY KEYING REQUIREMENTS




Oseries
Parts List

Al - AND GL- PREFIXES
12-BBi4 128898 [2-BB/7
12-88(3 12-8815 12-864P
12-8843 12-8844 [2-8846
12-8B75 12-8876 [2-BB77
12-8678 12-8881 [2-8882

PARTS AFTER 2/5/01
12-GI~ INTRODUCED 2/5/01

—e

CHASSIS ASSEMBLY
LESS COVER

12-AL-8600

71, B, 8, 2, Ab 3 | LHRB

12-GL-B600

ALL FUNCTIONS | HRE | 68-4411

Parts List

Page Ne. REV.
88.17-6 A

17272001

ITEM

ASSY NO.

PART NO.

DESCRIPTION

QryY

68-4411

CHASS 1S ASSEMBLY

£8-1014

COVER +#

97-0052

COVER SCREW (8-32 X 5,18)s

58-21865

SCREW PACK

649

STRIKE PACK

e et | S |t |

SPECIFY FINISH




Parts List

Page Ne. REY.
B88.17-7 A

1/2/72001

PARTS AFTER 2/5/01
() series A-AD G- PREFDES by o rvroonocsn 2/5/01
, 12-8818
Parts List
CHASSIS ASSEMBLY
LESS COVER
12~AL-8800 LHRE 68-4077
12-gL-ggop |16 FUNCTION | mon | 25 2078
ITEM| ASSY NO. | PART NO. DESCRIPTION QTY
1 68-4077 | CHASS|S (LHRB) :
68-4078 | CHASS]S (RHRE)
2 98-0021 | BLOCKING RING ¢ i
3 — [CYLINDER ¢ + 1
4 58-1015 | COVER (LHRB) = :
58-1016 | COVER (RHRB) =
5 87-0052 | COVER SCREW (B-32 X 5.16)# 4
e 68-2165 | SCREW PACK 1
— 45 STRIKE PACK 7
*+ SPECIFY FINISH
@ SPECIFY #44 CYLINDER KEYING REQUIREMENTS.




E]series AL- AND GL- PREFIXES

Parts List

12-8863

PARTS AFTER 2/5/01
12-GL- INTRODUCED 2/5/01

CHASSIS ASSEMBLY

LESS COVER

12-AL-8600 LHRB 68-4099
15-o0-Ba00 | B3 FUNCTION

RHRB £8-4100

Parts List

Page Mo. REV.
g8.17-8 A

17272001

ITEM| ASSY NO. PART NO. DESCRIPTION Qty
1 68-409% CHASS (S (LHRB) 1
68-4100 CHASS IS (RHRB)

2 68-1014 | COVER = 1
3 970052 | COVER SCREW (8-32 x 5-18)% 4

68~2165 | SCREW PACK 1
6549 STRIKE PACK 1
+ SPECIFY FINISH




. AL~ AND GL- PREFIXEs | PARTS 4FTER 2/5/01 | Ports List
O seriles 12-GLl~ INTRODUCED 2/5/61| Page No. REV.
: 1e-8866 88.17-9 A
Parts List
12,2001
CHASSIS ASSEMBLY
LESS COVER

— LFRB | 68-4104
15-6r_Baon | 66 FUNCTION |pies|  @5-4108

ASSY NO. PART NO. DESCRIPT | ON QryY

B8-4104 | CHASS(S (LHRB) ]
BB-4105 | CHASS[S (RERB)

98-0021 CYLINDER BLOCKING RING *

—_| =

68-4411 CYLINDER & =

| H (GN] —

68-1015 | COVER (LHRB} = ’
B8-1016 |COVER (RHRB) #

97-0052 | COVER SCREW (832 X 5/16)%

Y N 'S

B8-2185 | SCREW PACK

649 STRIKE PACK

* SPECIFY FINISH
@ SPECIFY #44 CYLINDER BY KEYING REQUIREMENTS




